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Product Licence
Number

00033/0158

00116/0321

Company
Name

Chauvin
Pharmaceuticals
Limited

Baxter Healthcare
Limited

Product
Name

Virgan Eye Gel

Tisseel Kit,
Two-Component
Fibrin Sealant

Active
Ingredients

Ganciclovir .150 % w/w

Fibrinogen 75.000 mg
Human Thrombin 500.000 iu

Indications

Prescription Only Medicine
Treatment of acute herpetic keratitis
(dendritic and geographic ulcers).

Prescription Only Medicine
TISSEEL KIT is used as an adjunct
to haemostasis in cardiopulmonary
bypass surgery when control of
bleeding by conventional surgical
techniques including sutures.
ligatures, and cautery is
considered ineffective or
impractical.

Date of
Authorisation

2 1st July, 2000

3 1st May, 2000

00173/0180 Diomed Developments
Limited

Flurbiprofen Tablets
BP 50 mg

Flurbiprofen 50.000 mg Prescription Only Medicine
Treatment of rheumatoid disease,
osteoarthritis and ankylosing
spondylitis.

14th August, 2000

00173/0181

00289/0340

00289/0341

00289/0344

00289/0345

00289/0361

00289/0362

00289/0363

00289/0364

00289/0365

00289/0366

00327/0125

Diomed Developments Flurbiprofen Tablets
Limited BP 100 mg

Approved Prescription Metformin 500 mg Tablets
Services Limited

Flurbiprofen 100.000 mg Prescription Only Medicine
Same as in PL 00173/0180.

Approved Prescription Metformin 850 mg Tablets
Services Limited

Approved Prescription Famotidine 20 mg Film-
Services Limited coated Tablets

Metformin Hydrochloride 500.000 mg Prescription Only Medicine
Treatment of non-insulin dependent
diabetes (type 2 diabetes) not
adequately controlled by diet
alone and especially in
overweight patients. Insulin-
treated diabetes as an adjuvant to
insulin therapy: in type 1 diabetes
(1DDM); in type 2 diabetes,
especially in the presence of
severe obesity combined to
secondary resistance to the action
of insulin.

Metformin Hydrochloride 850.000 mg Prescription Only Medicine
Same as in PL 00289/0340.

14th August, 2000

4th August, 2000

4th August, 2000

Famotidine 20.000 mg

Approved Prescription Famotidine 40 mg Film-
Services Limited coated Tablets

Approved Prescription Amoxicillin Capsules
Services Limited 250 mg

Famotidine 40.000 mg

Amoxicillin Anhydrous 250.000 mg

Approved Prescription Amoxicillin Capsules
Services Limited 500 mg

Approved Prescription Terazosin 1 mg Tablets
Services Limited

Approved Prescription Terazosin 2 mg Tablets
Services Limited

Approved Prescription Terazosin 5 mg Tablets
Services Limited

Approved Prescription Terazosin 10 mg Tablets
Services Limited

Amoxicillin Anhydrous 500.000 mg

Terazosin Hydrochloride Dihydrate
1.187mg

Terazosin Hydrochloride Dihydrate
2.374 mg

Terazosin Hydrochloride Dihydrate
5.935 mg

Terazosin Hydrochloride Dihydrate
11.870mg

Crookes Healthcare
Limited

Crookes Analgesic Tablets Ibuprofen Lysine 342.000 mg

Prescription Only Medicine 4th August, 2000
Used in the prevention (prophylactic
treatment) of recurrent duodenal
ulcers. Used to treat the following
diseases which necessitate a
reduction in gastric acid
secretion: Duodenal ulcers,
Benign gastric ulcers, Zollinger-
Ellison syndrome. Symptomatic
treatment of mild reflux
oesophagitis.

Prescription Only Medicine
Same as in PL 00289/0344.

Prescription Only Medicine
Commonly occurring bacterial
infections such as: Upper
respiratory tract infections, Otitis
media, Acute and chronic
bronchitis, Chronic bronchial
sepsis, Lobar and
bronchopneumonia, Cystitis,
urethritis, pyelonephritis,
Bacteriuria in pregnancy,
Gynaecological infections
including puerperal sepsis and
septic abortion. Gonorrhoea,
Peritonitis, Intra-abdominal
sepsis, Septicaemia, Bacterial
endocarditis. Typhoid and
paratyphoid fever. Skin and soft
tissue infections, Dental abscess
(as an adjunct to surgical
management). Prophylaxis of
endocarditis: Amoxicillin may be
used for the prevention of
bacteraemia, associated with
procedures such as dental
extraction, in patients at risk of
developing bacterial endocarditis.

Prescription Only Medicine
Same as in PL 00289/0361.

Prescription Only Medicine
The treatment of mild to moderate
hypertension. The symptomatic
treatment of urinary obstruction
caused by benign prostatic
hyperplasia (BPH).

Prescription Only Medicine
Same as in PL 00289/0363.

Prescription Only Medicine
Same as in PL 00289/0363.

Prescription Only Medicine
Same as in PL 00289/0363.

Pharmacy Medicine
For the relief of mild to moderate
pain, such as headache, migraine,
dental pain, dysmenorrhoea,
rheumatic and muscular pain,
backache and neuralgia. For the
symptomatic relief of fever, colds
and influenza.

4th August, 2000

20th July, 2000

20th July, 2000

26th July, 2000

26th July. 2000

26th July, 2000

26th July, 2000

27th July, 2000


